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Model: iGen2250 Parts List Revision:  2024-10-22 

First Serial Number: 22K1124B1-88 Sub-Assembly: Ancillaries 

Last Serial Number:  Illustration: 420230011480556 R01 
 

Item Description 
Qty per 

Machine 
Part Number 

1 Engine DHD80 1 DJ 111000800619VN 

2 Control Panel Kit Assembly 1 DJ 100110074 

2.1 Panel Component 1 DJ 505101 

2.2 Digital Display 1 DJ 9416 

2.3 AC Socket 2 DJ 6478 

2.4 Efficiency Mode Switch 1 DJ 9061 

2.5 Cover, Efficiency Mode Switch 1 DJ 9080 

2.6 Led Switch 1 DJ 9423 

2.7 Running Lights  1 DJ 9067 

2.8 Overload Warning Light 1 DJ 9066 

2.9 Oil Warming Light 1 DJ 9066 

2.10 Reset Button 1 DJ 9021 

2.11 12V DC Socket 1 DJ 6042 

2.12 Cover, 12V DC Socket 1 DJ 500051 

2.13 Grounding Bolt 1 DJ 9074 

3 Control Panel Kit Assembly 1 DJ 100140011 

3.1 Panel Rear Cover 1 DJ 504544 

3.2 Cross Recessed Pan Head Screw + Gasket Combination M5X12 4 DJ 91825 

3.3 Light Strip + Fixed Plate Kit Assembly  1 DJ 9255 

4 Inverter Kit Assembly 1 DJ 100100041 

4.1 Inverter 1 DJ 505100 

4.2 J Clip 2 DJ 500045 

4.3 Cross Recessed Pan Head Screw + Gasket Combination M5X12 2 DJ 91825 

5 Baseboard Kit Assembly 1 DJ 100200011 

5.1 Bottom Plate 1 DJ 504543 

5.2 J Clip 8 DJ 500045 

5.3 Shock Absorbing Pad 4 DJ 504745 

5.4 Bolt M6X12 8 DJ 91325 

5.5 Hex Flange Nut M6 4 DJ 90035 

5.6 Vibration Isolator 4 DJ 500317 

6 Deputy Wiring Harness 1 DJ 504900 

7 Left Panel Kit Assembly 1 DJ 100150060 

7.1 Left Skeleton 1 DJ 504541-221 

7.2 Left Panel 1 DJ 504621-221D 

7.3 Cross Recessed Pan Head Screw + Gasket Combination M5X12 4 DJ 91825 

7.4 Stop 1 DJ 504550 

7.5 Knob 1 DJ 504549 
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Item Description 
Qty per 

Machine 
Part Number 

7.6 Clip 5 DJ 504237 

7.7 J Clip 3 DJ 500045 

7.8 Handle Decorative Board 1 DJ 504551 

7.9 Starter Handle 1 DJ 500018 

7.10 Cover, Starter Handle 1 DJ 500017-231 

7.11 Flat Washer Ф3.2 2 DJ 94217 

7.12 Rope Guide Plate 1 DJ 500019-052 

7.13 Bolt M3x15mm 2 DJ 500661 

8 Right Frame Kit Assembly 1 DJ 100280116 

8.1 Right Frame 1 DJ 504540-221 

8.2 Observation Cover 1 DJ 504542-126 

8.3 Right Panel 1 DJ 504539-221A 

8.4 Bolt M6X12 2 DJ 91325 

8.5 Tooth Type Gasket Ф6 2 DJ 94003 

8.6 Ground Wire 1 DJ 504721 

8.7 Cross Recessed Pan Head Bolt ST4.2X13 2 DJ 92014 

8.8 Dc Voltage Regulator 1 DJ 504511 

8.9 Cross Recessed Pan Head Screw + Gasket Combination M5X12 7 DJ 91825 

8.10 Clip 3 DJ 504237 

8.11 Screw St3.5*16 1 DJ 92360 

8.12 Stop 1 DJ 504550 

8.13 Knob 1 DJ 504549 

8.14 J Clip 3 DJ 500045 

8.15 Short Circuiting Connection 1 DJ 504724 

8.16 Clip, Harness 2 DJ 599601 

9 Muffler Cover Kit Assembly 1 DJ 100030010 

9.1 Packing, Exhaust 1 DJ 504546 

9.2 Muffler Baffle 1 DJ 504545 

9.3 Cross Recessed Pan Head Screw + Gasket Combination M5X12 4 DJ 91825 

10 Fuel Tank Kit Assembly 1 DJ 100070039 

10.1 Fuel Tank Vibration Isolator C 4 DJ 500009 

10.2 Fuel Tank 1 DJ 504992 

10.3 Fuel Strainer 1 DJ 500010 

10.4 Fuel Cap 1 DJ 500304 

10.5 Oil Channel 1 DJ 504547 

10.6 Rubber Mat 1 DJ 504548 

10.7 Fuel Hose Clip Φ9.5 4 DJ 94488 

10.8 Fuel Hose 1 DJ 96901 

10.9 Fuel Outlet Strainer 1 DJ 516401 

10.10 Fuel Hose 1 DJ 96902 

10.11 Fuel Hose 1 DJ 96900 

10.12 Fuel Hose Clip Φ10 2 DJ 94489 



 

  3 

Item Description 
Qty per 

Machine 
Part Number 

11 Fuel Switch Kit Assembly 1 DJ 100360040 

11.1 Cross Recessed Pan Head bolt M4X16 1 DJ 92032 

11.2 Fuel Switch Knob 1 DJ 504562-231 

11.3 Fixed Disk 1 DJ 504328 

11.4 Inhaul Cable 1 DJ 504558 

11.5 Cross Recessed Pan Head Bolt ST4.2X13 6 DJ 92014 

11.6 Fuel Switch Bracket 1 DJ 504411 

11.7 Fuel Switch 1 DJ 504410 

11.8 Bolt M6X12 1 DJ 91325 

11.9 Cable Tray 1 DJ 504329 

11.10 Steel Ball 1 DJ 500003 

11.11 Spring 1 DJ 500012 

11.12 Flat Washer M4 1 DJ 94325 

12 Spark Plug Wrench 1 DJ 99033 

13 Oil Funnel 1 DJ 500942 

14 Double-Ended Screwdriver 1 DJ 99506 
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Model: iGen2250 Parts List Revision:  2024-10-22 

First Serial Number: 22K1124B1-88 Sub-Assembly: Powertrain 

Last Serial Number:  Illustration: 111000800619VN R01 
 

Item Description 
Qty per 

Machine 
Part Number 

1 Cylinder Head Cover Kit Assembly 1 DJ 50010037 

1.1 Bolt M6X20 4 DJ 91330 

1.2 Cover Comp, Cylinder Head 1 DJ 345006 

1.3 Gasket  1 DJ 201104 

1.4 Cylinder Head Breathing Board 1 DJ 201103 

1.5 Cross Recessed Pan Head Bolt M3X8 3 DJ 91805 

1.6 Gasket, Headcover 1 DJ 96006 

2 Intake And Exhaust Valve Assembly 1 DJ 50140018 

2.1 Inlet Valve Rocker Assembly 1 DJ 202101 

2.2 Rockshaft 1 DJ 202103 

2.3 Exhaust Valve Rocker Assembly 1 DJ 202102 

2.4 Bolt M6X50 4 DJ 91339 

2.5 Cylinder Head 1 DJ 345003 

2.6 Gasket, Connection Block 1 DJ 96007 

2.7 Bolt, Stud 2 DJ 91006 

2.8 Thermal Insulation, Carburettor 1 DJ 345010 

2.9 Pin 2 DJ 240904 

2.10 Gasket, Cylinder Head 1 DJ 96005 

2.11 Valve Lock Clamp 4 DJ 240804 

2.12 Seat, Valve Spring, In 2 DJ 241803 

2.13 Spring, Valve 2 DJ 206001 

2.14 Inlet Valve Spring Seat 1 DJ 201802 

2.15 Valve, In 1 DJ 345034 

2.16 Valve Exhaust 1 DJ 345033 

2.17 Gasket, Exhaust 1 DJ 345029 

2.18 Bolt, Stud 2 DJ 91020 

3 Carburettor Kit Assembly 1 DJ 50040113 

3.1 Paper Washer, Carburettor 1 DJ 96121 

3.2 Clip, Breather Tube Ф10.5 2 DJ 94407 

3.3 Bolts M3X8 2 DJ 92239 

3.4 Stepper Motor 1 DJ 345026 

3.5 Carburettor Assembly 1 DJ 345025 

3.6 Intake Pipe 1 DJ 345011 

3.7 Nut M6 2 DJ 90016 

3.8 Tube, Breather 1 DJ 95614 

4 Piston & Piston Ring Kit Assembly 1 DJ 50050028 
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Item Description 
Qty per 

Machine 
Part Number 

4.1 Clip, Piston 2 DJ 201301 

4.2 Piston 1 DJ 201201 

4.3 Scraper Ring Set, Piston 1 DJ 201601 

4.4 Pin, Piston 1 DJ 205501 

4.5 Connecting Rod Assembly 1 DJ 201503 

5 Crankcase Kit Assembly 1 DJ 50120056 

5.1 Crankcase 1 DJ 345001 

5.2 Oil Seal  1 DJ 457013 

5.3 Bolt M6*8 1 DJ 91340 

5.4 Ball Bearing  1 DJ 93049 

5.5 Clamper Cord 1 DJ 345007 

6 Crankshaft  1 DJ 345017 

7 Muffler Panel Kit Assembly 1 DJ 50240029 

7.1 Muffler Assy 1 DJ 345012 

7.1.1 Spark Arrester 1 DJ 6967 

7.2 Bolt M8X12 1 DJ 91342 

7.3 Nut M6 2 DJ 90016 

8 Left Windshield Kit Assembly 1 DJ 50660005 

8.1 Bolt M6X16 1 DJ 91329 

8.2 Left Windshield 1 DJ 345008 

8.3 Screw 4.8X16   5 DJ 92108 

8.4 Ignition Coil 1 DJ 345046 

8.5 Screw St 5.5X25 2 DJ 92091 

8.6 Rubber Sleeve 1 DJ 345015 

9 Crankcase Cover Kit Assembly 1 DJ 50200054 

9.1 Ball Bearing  1 DJ 93049 

9.2 Pin 2 DJ 350902 

9.3 Crankcase Gasket 1 DJ 345018 

9.4 Bolt M6X16 2 DJ 91329 

9.5 Oil Sensor 1 DJ 345020 

9.6 Crankcase Cover 1 DJ 345002 

9.7 Bolt M6X20 7 DJ 91330 

10 Push Rod Lifter Assembly 1 DJ 50140019 

10.1 Push Rod 2 DJ 345035 

10.2 Lifter, Valve 2 DJ 206101 

10.3 Camshaft 1 DJ 345030 

11 Right Windshield Kit Assembly 1 DJ 50660004 

11.1 Right Windshield Assembly 1 DJ 345009 

11.2 Bolt M6X8 2 DJ 91340 

11.3 Bolt M6X16 1 DJ 91329 

12 Dipstick Assembly 1 DJ 50350015 
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Item Description 
Qty per 

Machine 
Part Number 

12.1 Dipstick Assembly 1 DJ 345027-138 

12.2 Rubber Sleeve 1 DJ 345028 

13 Trigger Kit Assembly 1 DJ 50740007 

13.1 Trigger  1 DJ 345022 

13.2 Bolt M6X16 4 DJ 91329 

13.3 Stator 1 DJ 504224 

13.4 Bolt M6X30 2 DJ 91334 

13.5 Rotor 1 DJ 345023 

13.6 Impeller 1 DJ 345004 

13.7 Starter Pully 1 DJ 345019 

13.8 Nut M12 1 DJ 90014 

14 Blower Housing Kit Assembly 1 DJ 50590017 

14.1 Blower Housing  1 DJ 345005 

14.1.1 Filter Element 1 DJ 2133 

15 Spark Plug 1 DJ 97101 

16 Start Puller Assembly 1 DJ 50580016 

16.1 Start Puller Assembly 1 DJ 345021 

16.2 Bolt M6X16 7 DJ 91329 

16.3 Limit Block 1 DJ 504672 

16.4 Bolt M6X12 1 DJ 91325 

16.5 Clip, Harness 1 DJ 599601 

16.6 Bolt M6X12 1 DJ 91303 
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Drawing No: 111000800619VN Date: 2024-10-22 Rev: 01 



 

 

 


